

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To:
 HESNZ
 3 Heb Place
 Takanini, Auckland, New Zealand

Order:	6417
Invoice:	49517
Date:	15/06/2025
Certificate No:	250428HESNZ

TYPE	SIZE	QUANTITY	REQUIRED STRENGTH	ACTUAL	REMARKS
				TON	
DEE SHACLE	25MM	600PCS	N/A	8.4	OK
	28MM	300PCS	N/A	12	OK

CHEMICAL COMPOSITION Chinese Q235

ELEMENTS	C	Si	Mn	S	P
REQUIRED	0.14~0.20	0.17~0.30	0.30~0.65	<0.05	<0.045
ACTUAL	0.16	0.19	0.46	0.026	0.029

42 Clements Avenue Bundoora Vic Aust
 Bundoora Victoria 3083 Australia
 Phone + 61 3 94667840

